

Hong Kong Government Recognized Service Supplier Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute American Society for Testing and Materials British Standards Institute Hong Kong Association for Testing, Inspection and Certification Limited Hong Kong Toys Council

DATE:

Jan 09, 2010

TEST REPORT NUMBER: HKGH00953337

APPLICANT: CHUN TUNG PLASTIC BAG FACTORY CO. LTD

FLAT B 5/F WINNER FTY BLDG

55 HUNG TO RD KWUN TONG KLN

HK

ATTN: MIRANDA LAM

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE TRANSPARENT PE POLYBAG.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

FOR AND ON BEHALF OF : INTERTEK TESTING SERVICES HK LTD.

KAREN S.C. NG GENERAL MANAGER

> PAGE 1 OF 3

Intertek Testing Services Hong Kong Ltd.



Hong Kong Government Recognized Service Supplier Approved Laboratory of The Woolmark Company

Members of : American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited Hong Kong Toys Council

TEST REPORT NUMBER: HKGH00953337

TESTS CONDUCTED

SVHC SCREENING TEST

BY A COMBINATION OF X-RAY FLUORESCENCE SPECTROSCOPY, INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY AND GAS CHROMATOGRAPHIC - MASS SPECTROMETRY TECHNIQUES.

(A) RESULTS OF 15 SVHC

CHEMICAL SUBSTANCES	CAS NO.	<u>RESULTS</u>
ANTHRACENE	120-12-7	<0.02% (w/w)
4,4'-DIAMINODIPHENYLMETHANE	101-77-9	<0.02% (w/w)
DIBUTYL PHTHALATE (DBP)	84-74-2	<0.02% (w/w)
COBALT DICHLORIDE +	7646-79-9	<0.02% (w/w)
DIARSENIC PENTAOXIDE +	1303-28-2	<0.02% (w/w)
DIARSENIC TRIOXIDE +	1327-53-3	<0.02% (w/w)
SODIUM DICHROMATE +	7789-12-0	<0.02% (w/w)
	10588-01-9	
5-TERT-BUTYL-2,4,6-TRINITRO-m-XYLENE	81-15-2	<0.02% (w/w)
(MUSK XYLENE)		
BIS (2-ETHYL(HEXYL)PHTHALATE) (DEHP)	117-81-7	<0.02% (w/w)
HEXABROMOCYCLODODECANE (HBCDD) AND	25637-99-4 and	<0.02% (w/w)
ALL MAJOR DIASTEREOISOMERS IDENTIFIED	3194-55-6	
(α-HBCDD, β-HBCDD, γ-HBCDD)	(134237-51-7,	
	134237-50-6,	
	134237-52-8)	
SHORT CHAIN CHLORINATED PARAFFIN (C10-C13)	85535-84-8	<0.02% (w/w)
BIS (TRIBUTYLTIN) OXIDE +	56-35-9	<0.02% (w/w)
LEAD HYDROGEN ARSENATE +	7784-40-9	<0.02% (w/w)
TRIETHYL ARSENATE +	15606-95-8	<0.02% (w/w)
BENZYL BUTYL PHTHALATE (BBP)	85-68-7	<0.02% (w/w)



Hong Kong Government Recognized Service Supplier Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute American Society for Testing and Materials British Standards Institute Hong Kong Association for Testing, Inspection and Certification Limited Hong Kong Toys Council

TEST REPORT NUMBER: HKGH00953337

TESTS CONDUCTED

(B) RESULTS OF 15 PROPOSED SVHC

CHEMICAL SUBSTANCES	CAS NO.	RESULTS
ANTHRACENE OIL	90640-80-5	<0.02% (w/w)
ANTHRACENE OIL, ANTHRACENE PASTE, DISTN. LIGHTS	91995-17-4	<0.02% (w/w)
ANTHRACENE OIL, ANTHRACENE PASTE, ANTHRACENE	91995-15-2	<0.02% (w/w)
FRACTION		
ANTHRACENE OIL, ANTHRACENE-LOW	90640-82-7	<0.02% (w/w)
ANTHRACENE OIL, ANTHRACENE PASTE	90640-81-6	<0.02% (w/w)
DIISOBUTYL PHTHALATE (DIBP)	84-69-5	<0.02% (w/w)
2,4-DINITROTOLUENE	121-14-2	<0.02% (w/w)
LEAD CHROMATE +	7758-97-6	<0.02% (w/w)
LEAD CHROMATE MOLYBDATE SULFATE RED +	12656-85-8	<0.02% (w/w)
(C.I. PIGMENT RED 104)		
LEAD SULFOCHROMATE YELLOW +	1344-37-2	<0.02% (w/w)
(C.I. PIGMENT YELLOW 34)		
ACRYLAMIDE	79-06-1	<0.02% (w/w)
COAL TAR PITCH, HIGH TEMPERATURE	65996-93-2	<0.02% (w/w)
TRIS(2-CHLOROETHYL)PHOSPHATE (TCEP)	115-96-8	<0.02% (w/w)
ALUMINOSILICATE, REFRACTORY CERAMIC FIBRES +	INDEX NUMBER 650-017-00-8	<0.02% (w/w)
ZIRCONIA ALUMINOSILICATE, REFRACTORY CERAMIC FIBRES +	INDEX NUMBER 650-017-00-8	<0.02% (w/w)

REMARK: SVHC = SUBSTANCE OF VERY HIGH CONCERN

< = LESS THAN

+ = DETERMINATION WAS BASED ON ELEMENTAL ANALYSIS.

REACH REQUIREMENT: AS PER ARTICLE 33 OF THE REACH REGULATION (EC1907/2006), RECIPIENTS OF PRODUCT MUST BE PROVIDED WITH INFORMATION OF SAFE USE IF ANY OF THE TESTED SUBSTANCES (SVHC) EXCEEDED 0.1% (w/w). A PRODUCT MEETS THE REQUIREMENT OF ARTICLE 33(1) BY DEFAULT WHEN NO SVHC EXCEEDS 0.1% (w/w).

DATE SAMPLE RECEIVED : DEC 28, 2009

TESTING PERIOD : DEC 28, 2009 TO JAN 06, 2010

END OF REPORT



PAGE 3 OF 3